RDCMY-24-15

RESOLUTION OF THE
RESOURCES AND DEVELOPMENT COMMITTEE
OF THE 23" NAVAJO NATION COUNCIL --- FIRST YEAR, 2015

AN ACTION

RELATING TO THE RESOURCES AND DEVELOPMENT COMMITTEE; APPROVING AMENDMENTS TO
RCJY-48-10, THE NAVAJO NATION PRIMARY DRINKING WATER REGULATIONS

BE IT ENACTED:
Section One. Findings

A. Pursuant to 22 N.N.C. § 2507 (D)(l), the Director of the Navajo Nation
Environmental Protection Agency 1s authorized to promulgate such
regulations from time to time as may be necessary to carry out the
provisions of the Navajo Nation Safe Drinking Water Act.

B. Pursuant to 2 N.N.C. § 2507 (D) (5), regulations shall be effective in
accordance with their terms after approval by the Resources and
[...]
2. For any individual filter that has a measured turbidity level of greater than 0.5 NTU in
two consecutive measurements taken 15 minutes apart at the end of the first four hours of
continuous filter operation after the filter has been backwashed or otherwise taken
offline, the system must report the filter number, the turbidity, and the date(s) on which
the exceedance occurred. In addition, the system must either produce a filter profile for
the filter within 7 days of the exceedance (if the system is not able to identify an
obvious reason for the abnormal filter performance) and report that the profile has been
produced or report the obvious reason for the exceedance.

3. For any individual filter that has a measured turbidity level of greater than 1.0 NTU in
two consecutive measurements taken 15 minutes apart at any time in each of three
consecutive months, the system must report the filter number, the turbidity measurement,
and the date(s) on which the exceedance occurred. 1In addition, the system must conduct a
self-assessment of the filter within 14 days of the exceedance and report that the
self-assessment was conducted. The self assessment must consist of at least the following
components: assessment of filter performance; development of a filter profile;
identification and prioritization of factors limiting filter performance; assessment of
the applicability of corrections; and preparation of a filter self-assessment report.

4. For any individual filter that has a measured turbidity level of greater than 2.0 NTU in
two consecutive measurements taken 15 minutes apart at any time in each of two consecutive
months, the system must report the filter number, the turbidity measurement, and the
date(s) on which the exceedance occurred. In addition, the system must arrange for the
conduct of a comprehensive performance evaluation by the Director or a third party
approved by the Director no later than 30 days following the exceedance and have the

evaluation completed and submitted to the Director no later than 90 days following the
exceedance.

Additional Reporting Requirements.

1. If at any time the turbidity exceeds 1 NTU in representative samples of filtered water in
a system using conventional filtration treatment or direct filtration, the system must
inform the Director as soon as possible, but no later than the end of the next business
day.

2. If at any time the turbidity in representative samples of filtered water exceeds the
maximum level set by the Director under § 1305 (B) for filtration technologies other than
conventional filtration treatment, direct filtration, slow sand filtration, or
diatomaceous earth filtration, the system must inform the Director as soon as possible,

§1300 Enhanced SWTR-NNPDWR



but no later than the end of the next business day.

§1300 Enhanced SWTR-NNPDWR



PART XIV
PUBLIC WATER SYSTEM OPERATOR CERTIFICATION

§ 1401 PURPOSE

All public water system operators shall be certified by the Director pursuant to § 2539 of the Navajo
Nation Safe Drinking Water Act (NNSDWA). Public water system owners shall ensure that their

systems are supervised by adequately trained and certified operators, pursuant to these regulationsif
this part. The possession of adeguate training and maintenance of certification by public water system
operators protect the public health by improving the operation and maintenance of public water system
and bv promotlnq the prowsmn of safe dnnklnq water —and

§ 1402 OPERATOR CERTIFICATION

A. Owners of all public water systems must shall place the direct supervision of £heir that public water
system, including each treatment plant and/or distribution system that comprises that public
water system, under the responsible charge of an operator(s) holding a valid certification at or
above the level required for the public water system, as provided in § 1404.

B. Operator(s) in responsible charge exr—eguivalent must hold, at a minimum, a valid certification
at or above the level required for their public water system, including each treatment plant and
distribution system, as provided in § 1404.

C. All operating personnel making process control/system integrity decisions about water quality
or quantity that effect public health must be certified in accordance with this part.

D.
The owner of a DlJb|lC water svstem shaII ensure that for each operatlnq shlft a certlfled operator
is designated and is on-site or able to be contacted as needed in order to initiate any necessary
action in a timely manner.

§ 1403 GENERAL REQUIREMENTS

A. The owner of a public water system shall ensure that the person in responsible charge of

the system, for each operating shift, is a certified operator and is certified at or above the level
of the public water system, aS provided in § 1404.

1. A person in charge of a public water system, in the absence of the principal certified
operator, shall be certified at a level no lower than one level below the level of the
public water system.

2.
epefa—’eef—! reserved[
3. If a certified operator is in direct responsible charge of more than one public water

system, the certified operator shall be certified at or above the level of the public
water system with the highest level.

B. The publlc water system owner Shﬁl—%%%%%@%&&&ag—e—%—éh&—ﬁ&m&e@—%he—eﬁ%feﬁé
: shall notify
the Director of the name of any person replacing the currently certified operator within 10 business

days of the change—im-eperaters. The owner shall notify the Director in writing within 10 business
days of the date a public water system ceases operation.




C. There shall-be al@ four levels of public water systems, with Level 4 being the classification for
the most complex. The Director shall classify each system pursuant to the criteria listed in
§ 1404, and may increase the classification of a public water system to a higher level emiy—for
the following reasons:
1. The public water system has special design featureS characteristies—that make it more
difficult to operate than usual;
2. The SOUICE water is unusually difficult to treat; or
3. The public water system poses potential risk to public health.
The Director shall notify the owner in writing of any QFOQOSGd change in classification. The owner
may respond to any change in classification within 30 days of notification, and the Director wiil
shall consider and respond to such comments before making a final decision as to classification.
Fora multi-facility, each component system shall be classified according to ifs OWn complexity and
also to the total population or population equivalent served.
D. A certified operator may operate any water system of the same level for which the operator is
certified or of any lower level.
E. NNEPA will consider that a system has an appropriately certified operator when the operator:
1. holds a valid certification equal to or greater than that required for the classification
of the treatment facility and/or distribution system, as specified in these regulations;
2. demonstrates competency through knowledge, skills, and abilities to operate the system
in compliance with the NNPDWR; and
3. is on-site during a specified operating shift, or iS able to be contacted as needed in order
to initiate any necessary action
in a timely manner.
§ 1404 CLASSIFICATION OF PUBLIC WATER SYSTEMS
A. S oEemS-are-class b e Ay g ’ 3 at am-alh 3 ! e
as—£o1reows+ NNEPA will classify water distribution systems according to the following classification
system:
1 Water Distribution System:
Level Population/System Characteristics
Level 1 Population <3,300, Groundwater Disinfection by hypochlorite only
Level 2 3,301 - 10,000 population served, or Gaseous and other Chlorine Disinfectant, or
5 or more Pressure Zones, or Recycled Water Distribution, or System is Blending
Sources to meet MCL
Level 3 10,001 - 25,000 population served
Level 4 25,001 population served
2 Water Treatment Plant:

1. NNEPA will classify all water treatment plants using a point system as explained in the

table below. Systems that score less than or equal to 14 points will only require distribution certification.




Level Points

Level 1 (Basic) 15z-30
Level 2 (Intermediate) 31-55
Level 3 (Advanced Intermediate) 56-75

Level 4 (Advanced) >76 216

B. The points assigned to each water treatment plant for each system characteristic are as follows:

Water Treatment Plant

SYSTEM CHARACTERISTICS POINTS

Population 1 per 1,000

Maximum Design Capacity 1 per 0.5 MGD up to
10

Groundwater Source without coliform (total, fecal or e. coli) presence 2

Groundwater Source with coliform (total, fecal or e. coli) presence 5

GWUDI Source 8

Surface Source 10

AVERAGE RAW WATER QUALITY VARIATION:

Little or no variation - only treatment is disinfection 0

Minor variation - eg. “High quality” surface source appropriate for slow sand 2

filtration

Requires moderate variation in chemical feed, dosage changes made; monthly (3pts), 3-5

weekly (4pts), or daily (5pts)

Variation significant enough to require pronounced and/or very frequent changes 6

(more than daily)

Severe variation - source subject to non-point discharges, agricultural/urban 7

storm runoff, flooding

Raw water quality subject to agricultural or municipal waste point discharges 8

Raw water quality subject to recreational use (boating fishing, etc.) 6

Raw water quality subject to periodic serious industrial waste pollution 10

Taste and/or odor for which treatment process adjustment are routinely made 2

Color levels >NNSDWR 3

Iron and/or manganese levels > NNSDWR 2

Algal growths for which treatment process adjustments are routinely made 3

CHEMICAL TREATMENT ADDITION PROCESS:

Fluoridation 5

DISINFECTION

If a disinfectant/oxidizer is generated on-site, add 1 point to the point value

shown

Hypochlorite Liquid or Solid 5

Chlorine Gas 8




Chlorine Dioxide

10

Chloramine 10
Ozone 10
UV Irradiation 2
Potassium permanganate 4
4
pH Adjustment (Calcium carbonate, carbon dioxide, hydrochloric acid, calcium
oxide, calcium hydroxide, sodium hydroxide, sulfuric acid, other)
Stability or Corrosion Control (calcium oxide, calcium hydroxide, sodium 10
carbonate, sodium hexametaphosphate, other)
COAGULATION AND FLOCCULATION PROCESS
Rapid Mix (mechanical, injection and in-line blenders) 2
Primary coagulant addition 6
2
Coagulant aid / flocculant chemical addition (in addition to primary coagulant use)
Flocculation 2
Filter aid addition (non-ionic/anionic polymers) 2
CLARIFICATION/SEDIMENTATION PROCESS
Sedimentation (plain, tube, or plate) 4
Contact adsorption 6
Upflow Clarification 8
Horizontal-flow (rectangular basins) 5
Horizontal-flow (round basins) 7
Other clarification process (air floatation, ballasted clarification, etc) 6
FILTRATION PROCESS
Granular Media filtration < 3gpm/sg. ft. 10
Granular media filtration > 3gpm/sq. ft. 20
Direct filtration 5
MEMBRANE FILTRATION
for compliance with a NNPDWR 10
for compliance with a NNSDWR 6
Diatomacecus earth (pre-coat filtration) 10
Cartridge/bag 5
Gravity Sand Filter 5
Pressure or greensand filtration 20
Biologically active filter 15
Pre-filtration (staged cartridges, pressure sand w/o coagulation, etc.): add one 1-3
point per stage to max of 3 points.
OTHER TREATMENT PROCESSES
O, (aeration) 3

Packed tower aeration




Alr stripping 5
Ion exchange softening 5
Lime-soda ash softening (includes: chemical addition, 20
mixing/flocculation/clarification/filtration - do not add points for these
processes separately)
Granular Activated Carbon (do not assign points when included as a bed layer in 5
another filter)
Powdered activated carbon 2
Activated Alumina 5
Chemical Precipitation 15
BLENDING SOURCES WITH SIGNIFICANTLY DIFFERENT WATER QUALITY:
to achieve compliance with a NNPDWR 4
to achieve compliance with a NNSDWR 2
Reservoir management employing chemical addition 2
Electrodialysis 15
Other: including but not limited to POE and POU devices, various adsorption 2-15
technologies, ion-exchange for Arsenic removal.
RESIDUALS DISPOSAL
Discharge to surface, sewer, or equivalent 1
Discharge to lagoon/drying bed, with no recovery/recycling - e.g. downstream 1
outfall
On-site disposal, land application 1
Backwash recovery/recycling: discharge to basin or lagoon and then to source 3
5
Backwash recovery/recycling: discharge to basin or lagoon and then to plant intake
FACILITY CHARACTERISTICS
Instrumentation - Use of SCADA or similar instrumentation systems to provide data,
with:
Monitoring/alarm only, no process operation 0
Limited process operation - e.g. remote shutdown capability 1
Moderate process operation 2
Extensive or total process operation 4
Design limitation regarding: clearwell, pumps, storage, etc. 1-5

C. Levels of required training and certification.

Operators certified at Level 1 shall receive training to include, but not limited to, General

Operation/Maintenance, Security and Safety, Drinking Water Regulations, Samgling and Basic
Distribution System—trsining.

Operators certified at Level 2 shall receive training to include, but not limited to, General
Operation and Maintenance, Backflow Prevention and Cross Contamination (Optional),
Treatment -Disinfection/Fluoridation, Security and Safety, Water Quality Parameters and
Sampling, and Drinking Water Regulations.

Operators certified at Level 3 shall receive training to include, but not limited to, Advanced
Operation and Maintenance, Backflow Prevention/Cross Contamination, Treatment-Disinfection
and Fluoridation Instrumentation, Security, Safety and Administrative Procedures, Water



§ 1405

Quality Parameters and Sampling, SCADA or similar instrumentation systems, Drinking Water
Regulations and Compliance.

4 Operators certified at Level 4 shall receive training to include, but not limited to, Advanced
Operation and Maintenance, Backflow Prevention and Cross Contamination,
Treatment-Disinfection and Fluoridation, Surface Water Treatment Plant Processes and
Operation Security, Safety and Administrative Procedures, Water Quality Parameters and
Sampling, SCADA or similar instrumentation systems, Drinking Water Regulations and
Compliance.

CERTIFICATION REQUIREMENTS

To be certified, an applicant shall:

§ 1406

§ 1407

A. Mmeet the experience and educational requirements in § 1409; and

B. _P_-'pass a written examination for the level in which application is made as specified in §
1410, or

C. Mmeet the reciprocity requirements in § 1407, in lieu of § -1—496—989—1405!8!

APPLICATION FOR CERTIFICATION

Any person who requires a certification shall complete, sign and submit to the Director an application
for certification, on a form provided by the Director, together with fees required in § 1416.
Applications must be received by the Director no later than 30 calendar days prior to the date of

examination, if aggﬁcable .

Prior to submitting to the Director an application for certification, asan operator shall successfully
meet the educational, experience and training requirements stipulated in § 1409, prior to
application.

Each application submitted will be reviewed for completeness by the Director within 30 days of its
receipt, or such longer time as the Director may deem necessary. The Director may also request
additional information from the applicant when necessary to clarify or supplement previously
submitted material. Request for such information will not render an application

incomplete.

RECIPROCITY

The Director may issue a certificate without examination to an applicant who holds a certificate
issued by another state, territory, the District of Columbia, tribal government, federal entity,
or organization if the criteria in subsection (C) of this section are met and upon the completion
of the additional training specified in subsection (E) of this section.

An operator who is certified in another jurisdiction and requests a Navajo Nation certificate shall
submit to the Director an application and a notarized copy of his/her current certificate with the

appropriate fee, as specified in § 1416. All fees are non-refundable.